848E4K93B2 (710)

€ zeron- Cce

PARTS LIST

NS2522

NOTE :

1. Use ZENOAH genuine parts as specified in the parts list for repair and/or replacement.

2. ZENOAH does not warrant the machines, which have been damaged by the use of any parts other
than those specified by the company.

3. When placing parts orders for repair and/or replacement, check if the model name and the serial
number are applicable to those specified in the parts list, then use parts number described in the
parts list.

4. The contents described in the parts list are accurate as of July 1997 and may change due to
improvement.

5. The parts for the machine shall be supplied four (4) years after the machine is discontinued. [It is
possible that some specific parts may be subject to change of their delivery term and list price
within the limit of four (4) years after the machine is discontinued. It is also possible that some parts
may be available even after the limit of four (4) years.]

APPLICABLE SERIAL NUMBERS : 70100101 and up October 2007



NS2522

Fig.1 FRAME-TANK-PUMP-NOZZLE GROUP w

K 18—




Fig.1 FRAME-TANK-PUMP-NOZZLE GROUP

NS2522

Key#| PARTNUMBER|  DESCRIPTION ¥ NOTE | |Key#| PARTNUMBER|  DESCRIPTION | NOTE
1 RK926-004 | Washer 1 68 | RK959-060A | Valve 1
2 | RK926-003 | Cowl 1 69 | RK959-061A | Under Metal 1
3| RK926-002 | Hood 1 70 | RK959-062 | Spring 1
4 | RK926-005 | Seal 1 71 RK959-064 | ¢ O-Ring 9x2 1
5 RK926-006 | Sieve Filling 1 72 RK959-065 | * Regulating Screw 1
6 | RK936-001A | Water Tank 1 73 | RK959-057 |« Overflow Body 1
7| RK926-009 | Back Belt 2 74 | RK959-067 | Fly Nut 1
8 | RK927-012 | Right Bracket 1 75| RK959-066 | Adjusting Pan 1
9 RK927-013 | Left Bracket 1 76 RK959-217 |« Washer M6x16 1
10 | RK937-019B | Engine Seat 1 77 | RK959-216 | Spring Washer 1
11 RK926-018 | Shake-proof Plug 3 78 RK959-214 | « Nut 1
12 RK926-011 | Chair 1 79 | RK926-024A |+ 5/8 Clamp, Hose 2
13 | RK926-016K | Cord, earth 1 80 RK959-054 | Plug Hole 1
14 RK926-008 | Ring, Plug Drain 1 81 RK959-052 | ¢ Plunger 1
15| RK926-007 | Water Cook 1 82 | RK959-053 |« Joint 1
16 | RK926-010A | Coupling Metal 1 83 | RK959-5022 |+ Suction Hose 1
17 | RK926-025A | Pad Cushion 1 84 | RK959-023A | Suction Spring 1
18 | RK959-224 | Washer 4 85| RK959-206 |+ Screw M6x50L 4
19 | RK959-219 | Screw 4 86 | RK959-201A | e Screw M5x28L 10
20 | 1861-72201 | Switch Assy 1 87 | RK959-203 | Screw M5x50L 4
21 | RK926-014B | Lever Seat 1 88 RK27-076 |+ O-Ring 16x2 2
22 | RK926-014A | Lever Assy 1 89 | RKLU-1101103 |« Adaptor F13.8xM1/4PF | 2
23 | RK926-039A | Clutch Driver 1 90 | RK959-052B |e O-Ring 4x1.5 2
24 RK959-026 | Gear Box 1 91 RK959-069 | Pressure Limiter 1
25 | RK959-035A | Bearing (6000) 3 92 | RK926-024A |5/8 Clamp, Hose 2
26 | RK959-031 | Shaft of Smaller Gear 1 93 | RK926-5022 | Overflow Hose 1
27 RK959-028 | Shaft of Bigger Gear 1 94 | RK959-025A | Overflow Spring 1
28 | RK959-034A | Bearing (60001) 1
29 RK959-027 | Gear Box Cover 1 101 RK959-211 | Screw M6x16L 5
30 | RK926-021C | Fixed Screw 1 102 RK959-217 | Washer 19
31 RK959-037 | Shaft, Eccentric 1 103 RK959-216 | Washer 14
32 | RK959-033A | Bearing (6004) 1 104 | RK959-214 | Nut 9

105 | RK959-215 | Nut 5

41| RK959-4462 | Pump Assy 1 106 RK959-212 | Hexagonal Screw 4
42 RK959-046 | * Cylinder 1 107 | RK959-219 | Screw 4
43 | RK959-047 | Dust cover 1 108 | RK959-210 | Hexagonal Screw 2
44 | RK959-048 | ¢ Plunger Bush 2 109 | RK959-010 | Fixed Nut 2
45 | RK959-4950 |+ Water Seal Seat Assy | 2 110 | RK959-010D | Fixed Nut 1
46 | RK959-092 | » Water Seal 2 111 | RK959-010A | O-Ring 10x2.5 3
47 | RK959-095 | » Seat, Water Seal 2 112 | RK959-010B | Flange Nut 3
48 RK959-096 |* ¢ O-Ring 24.5x2 2 113 | RK959-213 | Hexagonal Screw 2
49 RK959-093 | » Water Seal 2 114 RK959-205 | Screw M6x22L 2
50 | RK959-040 |+ O-Ring 22x2 2 115 | RK959-204 | Screw M6x16L 2
51 RK959-051 | Cylinder Bush 2 116 | RK959-213A | Hexagonal Screw 2
52 | RK959-087 |+ Water Seal Box 2
53 | RK959-045 |« Tube, Screw Bush 2 118 | 1000-91301 | Tank Assy 1
54 RK959-088 |« Water Seal Box (Hole) | 2 119 | 3073-91111 | Wrench 1
55 | RK959-201A | Screw M5x28L 2 120 | RK959-209 | Washer 2
56 | RK959-041 | Valve Seat 2 121 RK959-208 | Screw M5x12L 2
57 RK959-040 | O-Ring 22x2 2 122 | RK926-070D | Hole fan rod 1
58 RK959-042 |« Stopper 2 123 | RK926-069A | Handle 1
59 RK959-044 |« Spring Valve 2 124 | RK926-068R | High pressure hose 1
60 | RK959-094 |+ O-Ring 30x2.4 2 125 | RK926-070C | Sprayer Gun Rod 1
61 RK959-050 |« Discharge Chamber 1 126 RK926-085 | Joint 1
62 RK959-049 |* Overflow Chamber 1 127 | RK926-086 | Ball spray rod cock 1
63 | RK959-076 |+ O-Ring 8x2 4 128 | RK926-089 | Y Shape Nozzle 1 | Option
64 RK959-056 | ¢ High Pressure Joint 2 129 | 848A9890R0 | Label, Name 1
65 RK959-077 |« O-Ring 10x3 1 130 | RK959-072A | Caution Sticker 1
66 | RK959-059A |« Seat, Overflow Valve 1 131 RK959-071 | Colgate Tube 1
67 | RK959-058 |+ O-Ring 13x2.5 1




NS2522

Fig.2 ENGINE GROUP




Fig.2 ENGINE GROUP

NS2522

QTY

QTY

Key#| PART NUMBER DESCRIPTION uni|  NOTE Key#| PART NUMBER DESCRIPTION uni|  NOTE
1| 848E3Y12A0 | CYLINDER 1 58 | 1970-51241 | WASHER 2
2 | T1600-12210 | GASKET 1 59 | 848E4871A0 | ROTOR 1
3| 1850-12130 | BOLT 2 | M5x22 60 | 848E487121 | COIL ASSY 1
4| 3699-90332 | PLUG 1 | BPMR7A
5 | T1600-21100 | CRANKCASE COMP. 1 63 | 3350-14150 | BOLT 2 | M4x20
6| 2629-21130 |*PIN 3 64 | 1260-71261 | SPACER 2
7 | T1600-21140 | GASKET, CASE 1 65 | T1600-73200 | CORD COMP. 1
8 | T1600-21240 | BEARING 2 66 | 2750-32620 | NUT 1
9 | T1600-21210 | SEAL 1 67 | T1600-75100 | RECOIL ASSY 1
10 | T1600-21220 | SEAL 1 68 | T1600-75120 |+ REEL 1
11 | 04065-02612 | RING 1 | 026 69 | 4500-75150 |* SCREW 1
12 | 01252-30520 | BOLT 3 | M5x20 70 | T1600-75130 |* SPRING 1
13 | T1600-42003 | CRANKSHAFT COMP. 1 71| 4500-75180 |* COLLOR 1
14 | 1160-41110 | PISTON 1 72 | T1600-75190 |+ ARM 1
15| 1100-41210 | RING 1 73 | T1600-75160 | * ROPE 1
16 | 1101-41310 | PIN 1 74 | T1600-75310 |+ KNOB 1
17 | 1260-41320 | RING 2 75 | T1600-75321 |« COLLOR 1
18 | 5500-41410 | BEARING 1 76 | T1600-75330 |* SPRING 1
19 | 1101-41340 | WASHER 2 77 | 4820-75210 |+ WASHER 1
20 | T1600-15110 | MUFFLER 1 78 | 4500-75210 | PULLEY 1
21 | 01252-30550 | BOLT 2 | M5x50 79 | 5500-85510 | SCREW 2
22 | T1600-15210 | GASKET 1 80 | T1600-85001 | TANK ASSY 1
23 | T1600-15221 | PLATE 1 81| 5607-85201 |+ CAP ASSY 1
24 | T1600-13100 | INSULATOR COMP. 1 82 | 5601-85300 |+ HOLDER ASSY 1
25 | 0282-10604 |*NUT 1 83 | 5500-85220 |+ PACKING 1
26 | T1600-13170 | » SCREW 1 84 | 5601-85260 |eeFILTER 1
27 | 5500-13121 | GASKET 1 85| 4820-85260 |+ STOPPER 1
28 | 5500-13131 | GASKET 1 86 | 4810-85300 | PIPE COMP. 1
29 | 5500-85510 | SCREW 2 | M5x16 87 | 5500-85400 | FILTER 1
30 | 848E488100 | CARBURETOR ASSY 1 | WYL-221 88 | 1260-85460 | CLIP 1
31| 0263-90550 | SCREW 2 | M5x50 89 | 5500-85510 | SCREW 3
32 | T1600-82100 | BODY ASSY 1 90 | 1950-86120 |CLIP 1
33| 1970-82190 | * SLEEVE 1 91 | T1616-75410 | LABEL, RECOIL 1
34 | T1600-82130 | PLATE, choke 1
35 | T1600-82140 | * LEVER, choke 1 95 | 1601-81810 |Cap 1
36 | 2630-33610 | * SCREW 1 96 | T1650-72140 | Cap 1
37 | 5500-82171 | ELEMENT 1 97 | T1606-83100 | Cable 1
38 | T1600-82200 | COVER ASSY 1
39 | 5500-82221 | » KNOB 1
40 | T1604-31110 | COVER, fan 1
49 | T1600-72210 | CLAMP 1
50 | 5500-85510 | SCREW 4 | M5x16
51 | 848E3431A1 | COVER, engine 1
52 | 0263-90510 | SCREW 1
53 | 5500-85510 | SCREW 2 | M5x16
54 | 848EA05110 | SHOE COMP. 1
55 | T1700-51220 | * SPRING 1
56 | 1140-51250 | SCREW 2
57 | 1140-51230 | WASHER 2




NS2522

Fig.3 CARBURETOR GROUP

1—|




Fig.3 CARBURETOR GROUP

NS2522

Key#| PART NUMBER DESCRIPTION | NOTE Key#| PART NUMBER DESCRIPTION 2| NOTE
1| 848E488100 | CARBURETOR ASSY 1 | WYL-221
2 | 1794-81450 | + BODY ASSY 1
3| 3306-81380 |** SCREEN 1
4| 3356-81310 |+ VALVE, inlet 1
5| 1794-81270 |+ SPRING 1
6| 1850-81220 |+ SCREW 1
7| 3310-81250 [+ PIN 1
8| 3310-81230 |**LEVER 1
9| 1850-81490 |*BODY, purge 1
10 | 1850-81520 | COVER, pump 1
11 1751-81510 |  PUMP, priming 1
12 | 4810-81260 | DIAPHRAGM 1
13| 1850-81470 |+ GASKET 1
14 | 8488J13600 | JET 1 | #36
15| 1751-81130 | *RING 1
16 | 1881-81140 | SWIVEL 1
18 | 1751-81240 |+ O-RING 1
19 | 4810-81410 |+ GASKET 1
20 | 1065-81420 | » DIAPHRAGM, pump 1
21| 5850-81110 | * SCREW 2
22 | 1850-81530 | * SCREW 4






